P™ SHUNFA
P ARSI

SF9918
S REEJHIVLIREA B

Intelligent Button Attaching Machine Instructions

= fF F M
ORIGINAL PARTS



™= SHUNFA

P AR
S |
E i CONTENTS
— IR oo 02
Left button feeding parts
CREMEMG 04
Right button feeding parts
= TSRS - 07
Push-down die top die parts
o, FHATERE —-------m-mm oo 10
Lower push rod parts
B EEHESGE 13
Upper pushrod parts
A BB 15
Upper ejector parts
£ BRI ER 18
Servo motor parts
AR EBEE 21
Leftvibrating plate part
PERRREEE 23
Rightvibrating plate part
F KB 25
Machine head parts
F— IR 28

Column parts



™= SHUNFA

TN P WA
e SF-99185M {1 7]
SF-9918 Appearance Introduction
________________ inHR |
:Controlpanel:
: TiNshE! o -
i Lower buckle track| L EI0E0E !
N ’ 1Upper buckle track!
] iHiREE |
Right vibration plate;

__________________

FEARENR L
Leftvibration plate!

CRERL

'Barometer!
__________________ RAREIF |
E R R 2 : iFoot control switch!

_______________

1Solenoid valve group

1
1
’

01



P== SHUNFA
P AN

ik H 5B

Left button feeding parts

02



™= SHUNFA

T
IR
Left button feeding parts
F= *= B DESCRIPTION e
1 |14.01.010.00033 [F¥I¥NERI/EIET |Frontand rearadjustment 1
2 |14.01.010.00073 |TFHHEERSMIATIR [Height adjustmentblock of the 1
3 |14.01.1002.00070 [50MGNICHE K |50 length MGNIC track and slider | 1
4 [14.01.010.00071 |EREE IR Press plate fixing plate 1
5 [14.01.001.00246 |EMRIETIZE3 Press plate adjustmentbracket3 | 1
6 |14.01.010.00072 |EMRIATIZLL2 Press plate adjustment bracket2 | 1
7 (14.01.010.00034 |FiFIER Front buckle plate 1
8 [14.01.010.00035 |FIEFER Rear buckle plate 1
9 = KIBEIM6X |Knurled high head screw M6X40 | 1
10 |17.01.00246 M5X12#F3k#822  IM5X12 cup head screw 2
11 |17.01.00397 MAX12MEFR22  (M4X12 butterfly screw 2
12 [17.05.00092 M4 M4 gasket 2
13 |17.01.00288 M4X10#F3kt82z  IM4X10 cup head screw 2
14 [17.01.00262 M5X8[E 3k 88 22 M5X8 round head screw 2
15 |17.01.00211 MAX20FF k1822 |M4X20 cup head screw 2
16 0.6X6X30% & 0.6X6X30 tension spring 1
17 |14.01.000.00024 |MXSHE Blowing coppertube 1
18 [17.01.00396 ANAKIEE]  |M3X8 hexagon socket 4
19 |17.01.00140 M3X6FF 3k 18 22 M3X6 cup head screw 2

03



P== SHUNFA
P AN

A ixER

Right button feeding parts

%Fﬁ



™= SHUNFA

x . P WL
A XS
Right button feeding parts
Fs %S B DESCRIPTION HE

1 [14.01.003.00116 |9918 EiNiEE[EE-2 9918 buckle mold seat-2 1

2 |14.01.003.00119 |HW#%E8X35 White steel rod 8 X35 1

3 [14.01.010.00089 [E&E1Xx15%X20 Compression spring 1X15X20 1

4 [14.01.010.00084 |9918 Hinfitg Az P18 bucklepositioningmold 1
bracket

5 [14.01.010.00074 [9918 LNz iR 9918 buckle support plate 1

6 [14.01.010.00022 HEaEEERS Blocking hookfixing column 1
bracket

7 |14.01.010.00023 (HEEGEEH Blocking hook fixing column 1

8 [14.01.001.00242 |Linka Blocking hook 1

9 [14.01.003.00011 |MER Side pressure plate 2

10 |14.01.010.00001  |9918 HiNHNIEHIER zlg:tsebu‘:kletrac"fr°"t pressure 1

11 (14.01.010.00040 |LiNEIE3E Blocking fixed track 1

12 B #1#5-40 White steel rod 5-40 2

13 TR TR Flow channel adjustment block 1

14 ESUBFiEe Embossed handle bolt 1

15 NATEIERMS Hexagonal thin nut M5 1

16 THHEE (L5 Lower buckle track positioning pin | 2

17 |14.01.010.00027 |LiNEmREEATa | OP Pucklepressureplatefrontand |
rearadjustment column

18 |14.01.1002.00070 |50&KMGNOCHiE K iFIR|50 long MGNIC track and slider 1

19 RIEEXLIZEEIM6X40 |Knurled high head screwM6X40 1

05



™= SHUNFA

. = P RN
AIXHEH
Right button feeding parts
FS #S B DESCRIPTION HE
20 [14.01.010.00073 |FiniEEma EEHs |0 Werbuckle connectingplate height |
adjustment block
. Top buckle pressure plate connecting
21 |14.01.010.00029 | EINEREREIR plate 1
22 |14.01.010.00031 | LIN#NEER Top buckle track pressure plate 1
23 |14.01.010.00032 [[RBEEIR High pressure limit plate 1
24 |17.01.00246 M5X124F k18 22 M5X12 cup head screw 5
25 (17.01.00282 M5X164F K18 22 M5X16 cup head screw 2
26 |17.05.00092 MARH M4 gasket 5
27 |17.01.00288 M4X104F k1822 M4X10 cup head screw 1
28 [17.01.00212 M4X81F K48 22 M4X8 cup head screw 3
29 (17.01.00285 M4X124F K18 ¢ M4X12 cup head screw 2
30 |{17.01.00397 M4AX1 248 HZ 48 22 M4X12 butterfly screw 2
31 |17.01.00211 M4X201F k18 22 M4X20 cup head screw 2
32 0.6X6X30HI % 0.6X6X30 tension spring 1
s M3X8 h k k
33 117.01.00396 P TS 2 ETM3X8 3X8 hexagon socket countersun 4
screw
34 |14.01.005.00053 |} Torsion spring 1
35 EITIEZM4 M4 plug screw 1
36 |17.05.00092 M58 K M5 gasket 1
37 (17.01.00140 M3X61F K18 22 M3X6 cup head screw 2
38 3X25MSERE 3X25blowing copper tube 2

06



P== SHUNFA
P AN

T HERR T4 &6

Push-down dietop die parts

07



™= SHUNFA

P WAL
TR TR SR 5
Push-down dietop die parts
Fs %= B DESCRIPTION HE
1 [14.01.010.00066 [HF EF Punching cover 1
2 |(14.01.003.00082 |#HF7IH Punchingblade 1
3 |14.01.010.00038 |#HFLIEATIR Punching die adjustment plate 1
4 |14.01.010.00039 |FHFLiEEZe Punchingdie bracket 1
5 [14.01.010.00043 |03 ER Button feed transition plate 1
6 [14.01.100.00017 |493#&k 4-tapjoint 1
7 (14.01.100.00121 TN16-30 TN16-30 1
8 [14.01.010.00042 |#HFLIEZZ2EIEL |Punchingdie bracket connection frame 1
9 [14.01.010.00044 |¥KIFPRAIZE Blocking hook limit frame 1
10 OARERIE ®4silicone plug 1
11 (14.01.000.00102 |TF0#ER Button die 1
12 [14.01.010.00002 |9918/EiR 9918 bottom plate 1
13 |14.01.010.00008 [|HFLHHE Punchingsleeve 1
14 (14.01.010.00056 |9918T%# 9918 lower shaft 1
15 |(14.01.010.00068 |9918TFiHEE 9918 lower shaft compression spring 1
16 [14.01.010.00055 |TiEszi%%H Top die support shaft 4
17 [14.01.010.00057 [|REZ#ERF Mold support column 1
18 |(14.01.010.00058 |FHEETH Lower die adjustment column 1
19 (17.04.00046 M12iE42 M12 thin nut 1
20 |17.04.00002 M6IE & M6 nut 1

08



™= SHUNFA

P WEESLDH
TR TR SR 5
Push-down dietop die parts
Fs %= B DESCRIPTION HE
21 |17.01.00359 AR EHELIZEFIM6 X65|Hexagon socket head screw M6X65 1
22 [14.01.010.00053 |TRiEERRAIR Top dieslider limit plate 2
23 [14.01.010.00003 |9918TNiEEIR 9918 top die bottom plate 1
24 |(14.01.010.00052 [Tt Top dieslider 1
25 WHD31-M6 WHD31-M6 1
26 |17.01.00359 M 64 & M6 nut 1
27 CDU20-100 CDU20-100 1
28 |17.01.00400 z§§f$i%£%%TM3X r:azt(:::\:\,lvf—thread hexagon socket .
29 |17.04.00031 M3i2 & M3 nut 1
30 (14.01.010.00054 |TRtESEIZ SR Top mold cylinder bracket 1
31 |14.01.100.00167 |XCSD12-5 XCSD12-5 1
32 (14.01.010.00064 (9918TRiEE 9918 top mold cover 1
33 [17.01.00205 M4X254F K18 22 M4X25 cup head screw 2
34 |17.01.00246 M5X124F 3k 18 22 M5X12 cup head screw 2
35 |[17.05.00092 M4 H M4 gasket 6
36 [17.01.00285 M4X124F K18 22 M4X12 cup head screw 3
37 [14.01.001.00095 [M5X10Fiig22 M5X10 thumb screw 4
38 [17.01.00212 M4X81F K 45 24 M4X8 cup head screw 8
39 |[17.01.00255 MAXAEE 18 22 M4X4 set screw 2
40 |14.01.100.00084 |FIiA6%1EL Adjustable 6-tap joint 2

09



P== SHUNFA
P AN

1 FoFm4

Lower pushrod parts

w 1

10



™= SHUNFA

" P RN
AL
ARG
Lower pushrod parts
Fs = BiF DESCRIPTION HE

1 |14.01.001.00102 |[SET R Cylinder gasket 1

2 |14.01.100.00165 | FIMK ST (35S 4sze |DOWn Putton feeding cylinder (with | -,
guiderail bracket)

3 |14.01.100.00085 [ET449 45k Adjustment 4-tap joint 2

4 |14.01.010.00047 | A EHIFHIR Down-button pushrod leftandright |
adjustment plate

5 |14.01.010.00045 | FisAT S Down-button push rod adjustment 1
block

6 |(14.01.010.00050 |30 (&6.6mm[E) Guard buckle (hook 6.6mm thick) 1

7 [14.01.010.00048|9918F#I#4F 9918 down-button push rod 1

8 |[14.01.010.00049 [tFOPRAI Guard buckle limit 1

9 [14.01.010.00068 [0.6X6X20%I 0.6X6X20 tension spring 1

10 (14.01.010.00069 |ZE+TH#E££24X4XM3 Plug screw 4X4XM3 2

11 [17.01.00213 AAAEELIZEFIM3X8 [Hexagon socket head screw M3X8 1

12 [17.01.00140 AAAEELIZEEIM3X6 [Hexagon socket head screw M3X6 1

13 14.01.010.00046 | T 34T IR = EiR I?ovyn-button pushrod high pressure 1
limit plate

14 (17.01.00282 RNAEFLIZEEIM5X16 [Hexagon socket head screw M5X16 | 2

15 |17.01.00280 AN AEELIREFTM5X30 |[Hexagon socket head screw M5X30 | 2

16 THINSE/ MR Down-button cylinder small gasket | 1

11



™= SHUNFA

" P WEEELHN
L
T HEFER
Lower pushrod parts
FS s B DESCRIPTION HE
17 hERREE2 Silicone plug2 1
18 EREL Silicone plug 1 1
19 (17.01.00246 M5X121F k1822 M5X12 cup head screw 2
20 [17.01.00282 M5X164F K18 22 M5X16 cup head screw 2
91 TP e Down-button hook tension spring 1
frame
22 M4gg s M4 spring washer 1
23 (17.05.00092 M4 M4 gasket 1
24 |17.04.00031 MR M3 nut 1
25 M5X204F K 18 £¢ M5X20 cup head screw 4
26 |17.05.00092 M55 M5 gasket 6
27 M55 M5 spring gasket 6

12



P== SHUNFA
P AN

EHEFTERF

Upperpushrod parts

\ﬁ u
s )

13



™= SHUNFA

P RS
EHEFT AR
Upper push rod parts
F= = B DESCRIPTION HE

1 |14.01.010.00026 | ENAFSEIEIR |Cylinder gasket for pushrod 1
2 [14.01.100.00164 |FFiXKISEL Right feed cylinder 1
3 [14.01.100.00085 [JAH45r 1%L Adjustment 4-tap joint 2
4 |(14.01.010.00025 | E3N#EAFETHIR Adjustment plate for push rod 1
5 [14.01.010.00024 (9918_FIN#EHF 9918 push rod 1
6 [14.01.001.00027 | E30$%% 58 Block bracket for material 1
7 |17.01.00287 |M3X6iFkigzs M3X6 cup head screw 2
8 (17.01.00285 |M4X12#F3ki#8%2  |M4X12cup head screw 2
9 |17.05.00092 |M5&H M5 gasket 2
10 M55 M5 spring washer 2
11 (17.01.00246 |M5X12#F3ki822  |M5X12cup head screw 2

14



P== SHUNFA
P AN

EH#ERRER

Upperejector parts

15



™= SHUNFA

o P WAL
RS
Upperejectorparts

F= = B DESCRIPTION HE
1 |[14.01.000.00026 | E#FLiER Upper punching die 1
2 [14.01.000.00102 | E#NEA Upper buckle die 1
3 [14.01.001.00083 | EHEE Upperdiesleeve 2
4 |14.01.001.00108 | EiRATIER Upper die adjustment nut 2
5 |17.01.00286 E;;(ﬂ;ﬁé‘:i%ﬂ Hexagon socket head screw M5X25 2
6 [14.01.010.00011 {9918 %tk 9918 upper shaft 2
7 |14.01.002.00077 |[OE!E O-ring 2
8 [14.01.001.00118 |9918 L3HE N E 9918 upper shaftreset spring 2
9 [14.01.001.00009 |£I9M&TE 1125 Infrared positioner 1
10 [14.01.001.00002 |LT9M%2%59B Infrared bracket B 1
11 |(14.01.001.00001 [£I9h&RZZRA Infrared bracket A 1
12 (14.01.010.00004 |#EEIR Push die base plate 1
13 14.01.010.00067 [115KMGN9C%i & 115long MGN9C track 2
14.01.003.00100 |MHS9U &R MHS9U slider 4
14 |(14.01.010.00012 [#HEiHAE Stamping shaft coppersleeve 2
15 [14.01.010.00005 [ EiHiR Stamping shaft plate 1
16 [14.01.010.00014 [HEARLE 4R Push die buffer baffle 1
17 (14.01.100.00054 ([CDU20-35 CDU20-35 1
18 [14.01.010.00013 | LB #RMIA Upper shaft rotation limiter 2

16



™= SHUNFA

e P WEESLDH
RS
Upperejector parts
Fs *= B DESCRIPTION HE

19 |14.01.010.00015 | L3I &R+l Upper shaft tension spring support 1 1
20 |14.01.010.00016 | EihfrE 12 Upper shaft tension spring support 2 1
21 |l17.01.00360 E;‘;ﬁ;ii;:ﬂ?ﬂ It-lherxezgdon socket head screw M5X90 half 1
22 (14.01.100.00049 [F-M6X100F F-M6X100F 1
23 |17.04.00002 M64Z & M6 nut 1
24 |17.01.00212 M4X81F K 48 22 M4X8 cup head screw 1
25 [17.01.00200 M3X10#F k1822 M3X10 cup head screw 16
26 |17.01.00246 M5X124F k88 22 M5X12 cup head screw 10
27 |17.05.00092 M58 M5 washer 8
28 [17.01.00286 M5X251F k18 22 M5X25 cup head screw 2
29 (14.01.100.00046 |HEMEFFX Magnetic switch 2
30 |17.01.00213 M3X81F k45 22 M3X8 cup head screw 10

17



P== SHUNFA
P AN

lﬂ Al BB #1158 1

rvomotorparts

18



™= SHUNFA

P WEESLDH
1a] Alx EB AT 3B 15
Servomotorparts
Fs #= B DESCRIPTION HE
1 |18.10.00011 A AR EB AL Servo motor 1
2 |17.01.00219 ARAEELIZEEIM6X16 |Hexagon socket head screw M6X 16 4
3 M6s#EE M6 spring washer 8
4 (14.01.003.00037 |REERHL Reducer 1
5 |17.01.00199 ANAEHEKIZFIM6X25 |Hexagon sockethead screw M6X25 | 4
6 |[17.05.00099 M6EE 5 M6 thick washer 4
7 7 B B SL B STMS5 X 10 Il-lgxagon socket flat head screw M5 X 4
8 (14.01.001.00103 [3h A3 44 EBE30 Shaft elastic retainingring Btype30 | 1
9 |17.06.00023 R /HEK4H7H6206-2RZ Deep groove ball bearing 6206-2RZ 1
10 |14.01.001.00109 [{Z=X2ZFER Sensor pressure plate 1
11 |14.01.200.00007 (#EF X Proximity switch 1
12 (14.01.001.00014 |41 Reducer seat 1
13 [14.01.002.00045 |{R:1\48 Eccentric wheel 1
14 |14.01.003.00012 |RRR A& Induction angle piece 1
15 |17.01.00262 M5 X 8[E| 3k 48 22 M5X8 round head screw 1
16 [14.01.001.00106 |[ZEFFEE Connectingrod seat 1
17 |14.01.001.00106 |EFFEIR Connectingrod slider 1
18 [{14.01.001.00234 [;&R$4R Slider baffle 1
19 [17.01.00287 RN AEELIBEIM3X6 |Hexagonsocket head screw M3X6 2

19



™= SHUNFA

P WAL
1a] Alx EB AT 3B 15
Servomotorparts
Fs *= B DESCRIPTION HE

20 |14.01.001.00249 |fEAs34E Rectangular spring 1
21 (14.01.001.00096 | [E5hHZEAT Stamping shaft connecting rod pin 1
22 (14.01.010.00010 [ [E%dh Stamping shaft 1
23 (14.01.010.00006 [ EHEEF B 1AL :f::lzingShaftseatgraphenewpper 1
24 P EAHEE Stamping shaft seat 1
25 |14.01.100.00048 [CU20-20 CU20-20 1
26 [14.01.100.00016 |6573Ek 6 tap connector 2
27 (14.01.001.00085 [—F1EKEIK#8£M5*8 (Slotted round head screw M5*8 1
28 (18.10.00011 ERANL XL H Motor fan blade 1

20



P™= SHUNFA
A A P AN

EiRohE B4
- Leftvibrating plate part

e’

o 73
SHUNFA j:;%uﬁ

21



™= SHUNFA

P WEESLDH
AiRchE 50 4
Leftvibrating plate part
F= *= BiE DESCRIPTION e

1 [20.02.04.00003 RS ERR Vibration plate bottom plate 1
2 |12.000.00021 HER Shock-absorbing pad 4
3 |14.01.000.00005 15045 2 iR EE () 150 precision base (left) 1
4 |20.02.04.00047 riRzh £ (k) New vibration plate (left) 1
5 |14.01.010.00078 MESNORLA New left plate buckle limiter 1
6 [17.01.00280 M5X304F 3k 48 22 M5X30 cup head screw 1
7 117.04.00005 M58E & M5 nut 1
8 |14.01.000.00002 INEREL A Small pick 3
9 |[17.01.00262 M5X8E] L 15 22 M5X8 round head screw 4
10 (14.01.010.00079 EWmENE Left new plate track 1
11 (17.01.00282 M5X164F k48 22 M5X16 cup head screw 2
12 M58 M5 spring washer 2
13 M5E M5 gasket 3

22



A Hrh &2 &R 14

Rightvibrating plate part

\ W g 4

) oy

P== SHUNFA
P AN

23



™= SHUNFA

3 P IR0
A R oh B 2B 14
Rightvibrating plate part
FS #=S B DESCRIPTION HE
1 [20.02.04.00003 [#REHEBER Vibration plate bottom plate 1
2 |12.000.00021 R Shock-absorbing pad 4
3  [14.01.000.00005 |150%5%[EEE(K) 150 precision base (left) 1
4 |20.02.04.00046 |FiRzNER (R) New vibration plate (right) 1
T " " .
5 [14.01.010.00082 |LiNiERERHRE opbucklepositiveand negative |
material selection plate thickness
6 [17.01.00241 M5X12[5 k18 2 M5X12 round head screw 3
7 [17.01.00280 M5X301F k18 22 M5X30 cup head screw 1
8 17.04.00005 M52 & M5 nut 1
9 [14.01.000.00002 [/MEEA Small material selection piece 2
10 [17.01.00262 M5X8E] k15 £2 M5X8 round head screw 5
11 M5E M5 gasket 3
_ N N ightvi i b
12 [14.01.010.00081 [$isfREnasImiskig | o gt vibration plate bevel 1
material selection plate
N ot Vi .
13 [14.01.010.00083 |$ifiRENRIBLEIERIR | & tV|bra.t|on plate serrated 1
material selection plate
14 |14.01.003.00121 |EN$hEEER Top buckle track connection piece| 1
15 |14.01.003.00120 |Linshimigpmge [1oP Puckletrackconnectionpiece)
bracket
16 |50.01.02.00001 |LEINFEEEER Top buckle track pressure piece 1
- N ightvi i ff
17 |14.01.010.00080 |HAIREHEILFHR pg\;verlg tvibration plate baffle 1
18 [17.01.00212 M4X81F K48 22 M4X8 cup head screw 2
19 [14.01.010.00077 |ERiLEHE Positive and negative material 1
selection piece

24



P™= SHUNFA

- - P WA
!‘l@ iR 58 2R
Rightvibrating plate part

25



™= SHUNFA

P WEESLDH
A xoh & 3B 4
Rightvibrating plate part
F= *= BR DESCRIPTION e
1 14.01.010.00063 991875 9918 front cover 1
2 M4X6[E] 3k 15 22 M4X6 round head screw 12
3 |18.10.00043 t%hE Nameplate 1
4 [14.01.010.00020 HER Light belt cover 1
5 |14.01.010.00021 KT+ BE Light belt seat 1
6 |[17.01.00287 M3X6FF K 42 22 M3X6 cup head screw 2
7 14.01.003.00090 BIEFRIEZMS Plum handle nut M5 2
8 |14.01.001.00095  |M5X10FiTigs M5X10 thumb screw 2
9 [20.02.04.00041 E&ER Left window cover 1
10 |17.01.00262 M5X8[E] 3k 12 22 M5X8 round head screw 8
11 |17.01.00288 M4X104F k18 22 M4X10 cup head screw 6
12 [17.05.00092 M4E 5 M4 gasket 5
13 |14.01.010.00076 RIPSILER Protective cylinder cover 1
14 |17.01.00211 M4X204F 3k 48 22 M4X20 cup head screw 2
15 |14.01.100.00012 B FF R Magnetic switch 1
16 [14.01.100.00163  |[{RIFSEI (5S4 rparﬁ)teaive cylinder (with guide |
17 (14.01.100.00017 453153k 4-tap connector 2
18 [14.01.010.00019 9918fRIFZ 5 9918 protection bracket 1
19 |14.01.100.00057 |28 Buffer 2
20 |14.01.010.00062 9918t 9918 top cover 1
21 |17.01.00218 M6X124F k18 22 M6X12 cup head screw 10
22 M5X104F 3k 48 22 M5X10 cup head screw 4
23 |17.01.00282 M5X164F kL1822 M5X16 cup head screw 12
24 |14.01.003.00079 6 XML Tk 6X3 magnet 5

26



™= SHUNFA

P WEESLDH
iR ah S E
Rightvibrating plate part
FS *= BiF DESCRIPTION e
25 |17.05.00092 M58 5 M5 gasket 12
26 [17.01.00227 M8X164F k1R 22 M8X16 cup head screw 6
27 |14.01.010.00007 HIREEFR Iron plate fixing strip 2
28 [17.01.00223 M8X304F k18 22 M8X30 cup head screw 4
29 P Dust cover 1
30 |14.01.010.00051 TSR :)i;"i"tr;f”Sh rod cylinder 1
31 TOSEgag oo Preh ytinder 1
32 |17.01.00285 M4X12#F K18 2 M4X12 cup head screw 2
33 (17.01.00205 M4X253F k48 24 M4X25 cup head screw 2
34 |17.01.00206 M3X12#F k1R M3X12 cup head screw 1
35 |20.02.04.00043 9918/ 9918 rear cover 1
36 M53gER M5 spring washer 2
37 |14.01.010.00017 RpeER R Buffer bracket 1
38 M5X604F 3k 48 22 M5X60 cup head screw 1
39 [12.000.00239 LED#T LED light 1
40 |17.01.00246 M5X124F k18 22 M5X12 cup head screw 8
41 (17.01.00288 M4 X8HF K 42 22 M4X8 cup head screw 3
42 |14.01.010.00017 ZPEEZIR2 Buffer bracket 2 1
43 (20.02.04.00049 ETRRER Display frame 1
44 [18.10.00038 iR B Touch screen 1
45 |14.01.001.00087 Z#E® Supportrod 1
46 |20.02.04.00038 99184 1k 9918 left side panel 1
47 (20.02.04.00037 9918411k 9918 right side panel 1
48 |18.10.00045 DRI 4T Breathing light 1
49 [20.02.04.00042 BRI EE{: window sealing 1

27



P== SHUNFA
P AN

AL TEER

Column parts

ij{ . | . &
% |7 ANVia
IR =

28



™= SHUNFA

P WEESLDH
I A ER 4
Column parts
F= = B DESCRIPTION e
1 |(17.01.00198 M8X254F 3k 18 22 M8X25 cup head screw 4
2 (20.02.04.00035 991831 9918 column 1
3 [20.02.04.00044  |9918iiFEIZE 9918 column front cover 1
4 |17.01.00262 M5X8[E] 3k 12 22 M5X8 round head screw 9
5 |20.02.04.00036 |{RchEBZIZE Vibration plate support seat 2
6 (17.01.00226 M10X254F K15 24 M10X25 cup head screw 2
7 [14.01.001.00230 |Frpmzsmsrmm | Orationplatemounting screw 2
washer
8 [17.01.00219 M6X16FF K18 22 M6X16 cup head screw 12
9 M6H R M6 spring washer 8
10 |(17.05.00099 M6& M6 gasket 8
11 |17.04.00002 M61E & M6 nut 4
12 (20.02.04.00032 |[EKESRKATIR Base height adjustment plate 2
13 M6X401F k18 22 M6X40 cup head screw 4
14 |17.05.00098 M10E kK M10 gasket 2
15 |14.01.100.00033 [&iEAER Filter pressure regulatingvalve 1
16 |17.01.00212 M4X81F K48 42 M4X8 cup head screw 6
17 |17.05.00092 M4 M4 gasket 6
18 (14.01.100.00041 |[SE#ELPX8-02 Trachea connector PX8-02 1
19 |14.01.000.00001 |R1%e Castor 4
20 |17.01.00398 M6X104F k48 22 M6X10 cup head screw 16
21 |17.05.00097 M8E M8 gasket 16
22 |17.01.00246 M5X124F k88 22 M5X12 cup head screw 4
23 M5X104F3k4842 () |M5X10 cup head screw (black) 2

29



™= SHUNFA

P WEESLDH
I A ER 4
Column parts
FS #= B DESCRIPTION e
24 (14.01.001.00233 |IEsz#¥ Foot support 1
25 [14.01.000.00014 |BEIEEHRFF*< Foot pedal switch 1
26 |14.01.100.00004 |AEi Pressureregulating valve 2
27 (14.01.000.00034 |41& Wire duct 1
28 |14.01.001.00105 |441R Insulation board 1
29 [18.10.00037 BITR Electric control board 1
30 frep SEry Plastic pad column 4
31 M4X35#F k822 ($5F) [M4X35 cup head screw (half thread) 4
32 [20.02.04.00039 |EB#E(7] Electric controldoor 1
33 |14.01.010.00065 |EEITIFIR Electric control guard plate 1
34 |17.01.00262 M5X8E k152 (&) M5X8 round head screw (black) 2
35 [20.02.04.00040 |HBHEAEFR Solenoid valve cover 1
36 [14.01.200.00009 |HBiREL Power cord 1
37 |14.01.000.00013 |BhzkiEk Waterproof connector 1
38 |14.01.100.00014 |LBY4E:L L-type connector 1
39 [14.01.100.00168 |LB!3ZEk L-type connector 1
40 ofir iR £H 9-position valve group 1
41 |17.01.00288 M4X104F k4822 M4X10 cup head screw 4
42 |18.10.00021 R Switch button 1
43 (14.01.100.00042 |Fi&iE Hand valve 1

30



